
 COMMISSION MEETING MINUTES 
March 22, 2022 

Meeting held at 1434 Air Rail Avenue, Virginia Beach, VA 23455 Page 1 of 18 

No. Topic Page 

Call to Order 3 

Roll Call of HRSD Commission 3 

1. Awards and Recognition 3-4

2. Consent Agenda 5-6

a. Approval of Minutes 5

b. Contract Awards 5

c. Task Orders 5

d. Contract Change Order 5

e. Sole Source 5

f. HRSD Use of Existing Competitively Awarded Contract Vehicle 6

3. Eastern Shore Infrastructure Improvements – Transmission Force Main Phase I
Additional Appropriation and Approval of Stipulated Price

7-9

4. James River Treatment Plant MIFAS Conversion Emergency
New CIP and Initial Appropriation

10-11

5. Western Branch Sewer System Gravity Improvements
[...]
M-5.2 Educational and Outreach Events Number 0 

M-5.3 Number of Community Partners Number 0 

 Wastewater Revenue Percentage of 
budgeted 

104% 

 General Reserves Percentage of 
Operating Budget 
less Depreciation 

107% 

 Liquidity Days Cash on Hand 405 Days 

 Accounts Receivable (HRSD) Dollars $36,909,633 

 Aging Accounts Receivable Percentage of 
receivables greater 
than 90 days 

23% 

 
Respectfully, 
Jay A. Bernas 

Jay A. Bernas, P.E. 
Director of Finance 
 
 



TO:  General Manager 
 
FROM:  Director of Information Technology 
 
SUBJECT:  Information Technology Department Report for February 2022 
 
DATE:  March 9, 2022 
 
 

A. General  
 

1. Customer Care and ITD staff successfully applied over 10 million dollars in American 
Rescue Plan Act (ARPA) funds to approximately 57,000 HRSD customer accounts.  
These funds provided some much-needed relief to many, while substantially reducing 
account balances 90 or more days past due.  

 
2. The IT Help Desk processed 372 work orders in February, ensuring availability of 

computing resources to those working locally and remotely. 
 
3. HRSD staff and representatives of the City of Chesapeake officially kicked-off the 

project which will convert all Chesapeake accounts from Model 2 billing to Model 3 
billing.  This will provide direct access and use of our billing system to the Chesapeake 
Department of Utilities for billing of water and wastewater conveyance and treatment 
services.  The project is anticipated to take one year to complete.   

 
4. The Enterprise Resource Planning (ERP) upgrade project is on schedule.  Testing and 

validations are almost complete, with a go-live date of April 12, 2022.  
 
5. Staff continue to work on implementing and integrating new functionality for Microsoft 

Office 365, Teams, and OneDrive.  User’s home drives are being migrated from on-
premises (Air Rail Avenue data center) to the cloud/OneDrive.  Once all accounts’ home 
drives have been migrated, the current on-premises host servers will be taken offline, 
and decommissioned.  In addition to the added collaborative and accessibility features 
of O365, data will be protected by Microsoft’s advanced security management tools, 
thus enhancing our cybersecurity posture and business continuity capabilities. 

 
6. Staff worked on patching systems, applications, and databases while planning for the 

upgrade to Microsoft Windows 11.   
 

B. Strategic Planning Metrics Summary 
 

1. Educational and Outreach Events:  0   
 

2. Number of Community Partners:  0 
 

  



3. Metrics Summary 
 

Item # Strategic Planning Measure Unit 
February 

2022 

M-1.4a Training During Work Hours Per Full-Time 
Employee (51) – Current Month 

Total Training 
Hours / # FTE 

0.98 

M-1.4b Total Training During Work Hours Per 
Full-Time Employee (51) – Cumulative 
Fiscal Year-to-Date 

Total Training 
Hours / # FTE  

8.04 
 

M-5.2 Educational and Outreach Events Number 0 

M-5.3 Number of Community Partners Number 0 

 
 
Respectfully, 
Don Corrado 



TO: General Manager 
 
FROM: Director of Operations 

 
SUBJECT: Operations Report for February 2022 

DATE: March 9, 2022 

A. Interceptor Systems 
 

1. North Shore (NS) Interceptor Systems 
 

The contractor for the Supervisory Control and Data Acquisition (SCADA) project 
successfully installed and tested the replacement and update of all hardware and 
SCADA software at the NS and Small Communities Division. 

 
2. South Shore (SS) Interceptor Systems 

 
On February 25, a resident informed staff about intermittent odors at the Powhatan 
Pump Station (PS) in Norfolk. Staff is working to determine the odor source. 

 
B. Major Treatment Plant Operations 
 

1. Army Base Treatment Plant (ABTP) 
 

Staff took the #2 raw water influent pump out of service to be rebuilt. The pumps were 
not inspected in years past due to unsafe and limited access to the pumps. Staff had a 
contractor install a hoist system that now allows for the safe removal of the pumps.  

 
2. Atlantic Treatment Plant (ATP) 

 
a. On February 4, the primary influent channel that feeds primaries 5 and 6 

overflowed when a mechanical failure occurred in primary clarifier 6 requiring 
staff to take the primary out of service. Staff closed the influent gate to #6 while 
flow was still entering the channel from the distribution box resulting in an 
overflow of about 1,000 gallons that was spilled on the ground. About 200 gallons 
were recovered. 

 
b. On February 3 and February 28, staff received odor complaints. Staff 

investigated each incident and determined that the most likely cause were odors 
from the solids storage pads. Solids on the pad should be removed from plant 
site around mid-March. 

 
c. Staff received a noise complaint this month and discovered that a fan motor for a 

Combined Heat and Power (CHP) radiator was going bad and there was a 
harmonic sound emanating from the rental boiler. The CHP fan motor was 
replaced, and the rental boiler is offline and will be tuned by a contractor before it 
is returned to service. 

 
d. Increased flows from the closure of the Chesapeake Elizabeth Treatment Plant 

coupled with a wet weather event loaded the primary clarifiers with heavy levels 



of solids and grit causing the flights and screw collectors to fail on multiple 
primary tanks this month. With all the work required to repair the primaries to get 
the units back in service, staff decided to delay the Thermal Hydrolysis Process 
(THP) annual inspection until the end of the calendar year. The annual inspection 
is a five-day process and requires coordination with multiple departments and 
external contractors. Staff will continue to closely monitor primary clarifiers 
performance over the next few months, especially during wet weather events. 

 
e. Most of the maintenance staff time for the month was dedicated to the repairs of 

the aforementioned primary clarifiers. A contractor assisted in the repair of 
primary clarifier #5 repair since it had the most damage.  

 
f. Staff shut down the Fats, Oils, and Grease (FOG) receiving facility for two days 

because the tank had become clogged. Because of the problems with the 
primary clarifiers, staff stopped receiving FOG at the head of the plant, thus 
reducing the amount of FOG allowed at the ATP.  

 
g. Contractors started the new #1 influent screen this month. This is the last of the 

four influent screens to be replaced for the influent screen replacement CIP. This 
screen has been running since February 7, with no issues so far. This CIP project 
has proven to be critical and worth the expense in the number of rags and trash 
that are removed at the headworks. The downstream equipment is in much 
better shape because of this new equipment. 

 
h. Staff successfully restarted one of the CHP generators, after the units were off-

line for two years because of the THP project startup and the overhaul of the gas 
pretreatment system. Running this system will help staff meet its flare gas permit 
and lower overall power consumption by approximately 20%. 

 
3. Boat Harbor Treatment Plant (BHTP) 
 

a. Contractors completed the coatings work on the Baleen Trash Collector as part 
of the final step in preparing for permanent installation. Staff completed the 
installation of the collector along the rip rap under the Monitor Merrimac Bridge 
Tunnel. The trash collector was designed by HRSD staff during a sustainability 
and advocacy event to help remove trash from the small boat channel because 
of the large amount that accumulates on the rip rap rock underneath the 
interstate. The collector was designed by a team from both Operations and 
Water Quality Departments. Staff from the Operations Department built and 
installed the unit. 
 

b. Staff replaced deteriorated influent baffle plates on the center column of 
secondary clarifier #4. 

 
4. James River Treatment Plant (JRTP) 

 
a. Staff made temporary repairs to a leaking 12-inch gravity thickener supernatant 

line between the gravity thickeners and the digester.  
 

b. Contractors for the Sustainable Water Initiative For Tomorrow (SWIFT) Project 
started drilling a well near secondary clarifier #5 close to the shoreline. 



 
c. The contractor completed the work on cell #5 of IFAS tank #5. Staff installed 

media in cell #5 and should have flow on the tank by first week of March. 
 

5. Nansemond Treatment Plant (NTP) 
 

a. On February 2, staff found and repaired a broken Non-Potable Water (NPW) line, 
which had resulted in a spill of 6,000 gallons. Because of its location, only about 
1,000 gallons could be recovered.  

 
b. On February 28, a sodium hypochlorite tank valve broke spilling approximately 

5,800 gallons of hypochlorite into the containment area. Staff quickly set up 
pumps and recovered most of the product. There was also a leak detected in the 
sodium hydroxide line to the struvite recovery facility. The pipe is double walled, 
and the leak appears to be confined to the inner pipe. Staff will need to set up 
temporary pumping and investigate the location of the leak. There was also a 
leak from the seal on a methanol transfer pump into the containment area. The 
leak was a very small amount and staff flushed the containment area and closed 
valves to stop the leak. A new seal will be installed on the pump to stop any 
further leaks. 

 
c. Sustainable Water Initiative for Tomorrow (SWIFT) Research Center (RC) 

 
(1) The total volume of SWIFT recharge into the Potomac aquifer for the 

month of February was 10.37 million gallons (MG) (53.6% Recharge Time 
based on 475 gpm). 
 

(2) On February 11, staff decreased the recharge flow rate set point from 500 
gpm to 475 gallons per minute, since the water level in the aquifer after 12 
hours of operations was getting close to the 3/10/2022 
 

(3) Operations were interrupted several times to accommodate different 
scenarios/tests that might help understand better the injectivity issues that 
SWIFT is experiencing at the well. High Total Organic Carbon (TOC), high 
chlorine, no chlorine, monochloramines and iron, were some of the main 
water quality characteristics that were tested. 

 
6. Virginia Initiative Plant (VIP) 

 
a. On February 12, there was an odor control event when a loss of communication 

between the Distributed Control System (DCS) and the caustic feed pumps 
prevented the pumps from controlling scrubber pH properly.  

 
b. There was an overwhelming amount of grease present in the raw water influent 

on the afternoon of February 8. Staff from the Water Quality Department reported 
that there was no evidence of sewer line cleanings by the area cities or grease 
present in HRSD’s pump stations. Staff worked overtime to keep the grease 
moving through the band screens and compactors. Approximately 10 cubic yards 
of compacted grease was removed from the influent screening equipment during 
an eight-hour period. The grease that did pass through the screening system 
disabled the scum collection systems at the primary clarifier and solids handling 



facilities. Primary scum vaults were plugged with grease solids and the scum 
concentrator drive chain broke under the strain of conveying the solids. Staff 
hired a contractor to haul grease solids from the primary clarifier scum vaults and 
the scum concentrator tank. Another 10 yards of solidified grease was pumped 
from the vaults and concentrator. 

 
7. Williamsburg Treatment Plant (WBTP) 

 
a. Contractors completed the installation of a new dry activation polymer system. 

Upon start-up, there was a 50 to 60 percent reduction in polymer usage. Staff will 
continue to monitor polymer usage over the next several months to evaluate the 
potential annual cost savings. 
 

b. Repairs on the Fats, Oils, and Grease (FOG) thickening tank continued. The 
contractor completed fabricating and installing the new steel rake. Coating of the 
rake was started and should be complete in early March. 

 
c. Because of problems with solids in the primary clarifiers at ATP, approximately 

10,000 gallons per day of FOG was diverted to WBTP from ATP. To accomplish 
this, staff received and stored FOG in the FOG water tank. This tank does not 
have a skimmer to remove FOG floating on top of the water, so once the FOG 
was received, staff drained water underneath the FOG and pumped concentrated 
FOG to the incinerator feed tanks. 

 
8. York River Treatment Plant (YRTP) 

 
There was one odor complaint on February 23. Staff investigated and determined that 
treatment operations and odors were normal on that date. 

 
9. Incinerator Operations Events Summary 

 
a. Total Hydrocarbon (THC) monthly averages (not to exceed 100 parts per million) 

were met by all four treatment plants with incinerators with a THC continuous 
emissions monitoring (CEM) valid data captured of greater than 91 percent.  
 

b. There were no deviations from the required 129 SSI rule minimum operating 
parameters and no minor bypass events (<60 minute). There were two bypasses 
at Army Base Treatment Plant (ABTP) that lasted over an hour and DEQ was 
notified per Title V permit requirements. 
 

C. Small Communities (SC) 

 

1. Middle Peninsula 
 

a. King William Treatment Plant and Collections 
 
There was a weekly total nitrogen (TKN) permit exceedance for the sample week 
of February 6, exceeding the weekly TKN permit average of 4.5 mg/l with a value 
of 9.95 mg/L. During the month of January, staff observed that influent alkalinity 
levels had fallen to very low values; subsequent process testing showed 
considerably reduced pH values within the biological process, inhibiting 



nitrification. In addition to seeding activities to restore nitrification, staff obtained 
and installed a new liquid chemical feed system to raise alkalinity and pH. 
Unfortunately, complications with the new chemical solution necessitated a 
switch to a dry chemical feed. Alkalinity and pH increased back to the normal 
range and the plant biological process was restored, however, during the 
timeframe to find and fix the issue a reduction in nitrification occurred, resulting in 
the weekly permit exceedance. All other subsequent weekly and monthly TKN 
permit values were compliant. 

 
2. Eastern Shore 

 
a. Onancock Treatment Plant  

 
(1) Staff is increasing the laboratory analysis to be more in line with other SC 

operations. 
 

(2) Staff responded to numerous breaks, de-ragging of manholes and 
malfunction of pumps in the collection system this month. Rags and 
electrical malfunctions are causing most of issues in the collection system.  

 
D. Electrical & Instrumentation (E&I) 

 
1. Staff worked with a contractor, to replace a circuit breaker charging motor for the 4,160 

Volt (V) Switchgear at Atlantic Treatment Plant (ATP). Staff discovered the charging 
motor was operating slower than normal and decided to replace the component. The 
circuit breaker was tested and returned to normal service. 

 
2. Staff continues to assist Dominion Energy (DE) for new electrical services at various 

Pump Station’s (PS’s) that serve apartment complexes. This effort is a result of the 
Chesapeake Elizabeth Treatment Plant (CETP) closure.  

 
3. Staff discovered the filters on the Jarbalyzer required extensive maintenance due to 

excessive clogging at NTP. This caused severe issues with the cascade control of the 
reactor and the accuracy of phosphate sample measurements. Staff designed a new 
filter system. Bleach filter injection was also added to counteract organic material build 
up causing the clogging. 

 
4. Staff assisted a contractor with the installation of two Motor Control Center’s (MCC’s) 

and air purification and filtration system located in the Headworks Building at YRTP. 
The MCC copper bus deteriorated due to exposure of hydrogen sulfide (H2S) gases. As 
a mitigation strategy, all penetrations and conduits were sealed. The system will be 
installed by the end of March to remove harmful and corrosive H2S gases from the 